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* Emission result averaged by using 2 chambers
** Emission Test Condition
1. Test period : 7 days
2. Load factor : 2.0 m2 /m®
3. Sample : Solid building materials (Exposed area: 143 mm x 143 mm x 2 ea)
4. MDL : TVOC - 0.004 mg/n? - h,
HCHO,CH3CHO - 0.001 mg/m" - h
Benzene, Toluene, Ethylbenzene, Xylene, Styrene — 0.001 mg/m* - h
- AK: 98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi—do, 13810, Korea
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- Usage of Report : SUBMITTED PURPOSE FOR(KOREA AIR CLEANING ASSOCIATION)

* This laboratory is not accredited for the test result(s) marked .

Note : 1. The test results of this test report are only limited in to the samples and sample names provided by the client and do not
guarantee the quality of all products of the client, You Can check website (www.ktr.or.kr) or QR code to verify
the authenticity of the certificate.
2. This test report shall be used only within the purpose of its defined usage and shall not be used fo public relation,
advertisement and lawsuit.
3. This test report is olny valid when printed on KTR original report paper with hologram and when re-issued by KTR.
The copy and the electronic file of the test report are only for reference.

The above testing certificate is the accredited test result by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.
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